80206202

11/9/2010

0
DUAL 12 GOLD

11/9/2010
description . description @che«hi&mgﬁ
1 PAGE2 TOOLBAR W/HITCH CATI 12 PAGE 21 COVERS & CHAIN FOR ROW UNIT DRIVE
1 PAGE3 TOOLBAR W/HITCH CATII 13 70206202 PRESS WHEELS 400X80
500092 STANDARD SUPPORT WHEEL, LH, PAGE 4 13 510080 KIT FLEX PRESS WHEELS
500274 STANDARD DRIVE WHEEL, LH, PAGE 5 14 PAGE 24 ROTARY TRAY HOLDER ASSY, DUAL 12 GOLD

500355 REINFORCED DRIVE WHEEL, LH, PAGE 7
510124 HD RAPID-SHIFT DRIVE WHEEL, LH, PAGE 9
500707  STANDARD SUPPORT WHEEL, RH, PAGE 4
500276 ~ STANDARD DRIVE WHEEL, RH, PAGE 5
500354 REINFORCED DRIVE WHEEL, RH, PAGE 7
510123 HD RAPID-SHIFT DRIVE WHEEL, RH, PAGE 9
400249 HEX DRIVE SHAFT, 60"

400250 HEX DRIVE SHAFT, 80"

400251 HEX DRIVE SHAFT, 100"

400252 HEX DRIVE SHAFT, 120"

400253 HEX DRIVE SHAFT, 140"

400254 HEX DRIVE SHAFT, 160"

400486 HEX DRIVE SHAFT, 180"

60206031 PMTG PRLG SNODATO STRETTO (2° FASE)
60206003 PMTG RUOTA GALLEGG.PRLG DUAL 12 GOLD
60206216 PMTG VITE REG.RUOTA GALLEGG.DUAL12 GOLD
PAGE 16 CENTRAL FRAME AND SIDE FRAMES

PAGE 17 SEAT AND FOOTREST, DUAL 12 GOLD

© O N o o o b~ B B B B B B O W W ODNDDNDDDNDDN

PAGE 18 DISTRIBUTOR, DUAL 12 GOLD

60206004 PMTG RIDUTTORE DUAL 12 GOLD
60206222 PMTG TUBO DI CADUTA DX DUAL 12 GOLD
60206223 PMTG TUBO DI CADUTA SX DUAL 12 GOLD

a4 o
3 3 o



70102004 / 70102005 / 70102013 / 701020

4/13/2010

TAV.01 tool bar and hitch, cat 1 60"

4/13/2010

pos. part # description description @che«mgmgﬁ

1 900223 BOLT, 14X100MM 19 941300 RIVET, 2.9X7MM

2 400168 SPACER 15X30X19.5 20 400654 DECAL, MAINTENANCE

3 400166  BRACE, 3 POINT 21 400167  DECAL, TEX

4 907108  WASHER, FLAT 14MM 21 400340 DECAL, TEXDRIVE

5 905008  NUT, HIGH 14MM 21 401561  DECAL, TEXDRIVE BEST

6 401457 BRACE, REINFORCED, RH 21 401261 DECAL TRIUM

6 400645 BRACE, RH 21 401692 DECAL, UNITRIUM

7 401458  BRACE, REINFORCED, LH 21 402031  DECAL, BABY

7 400022 BRACE, LH 21 400077 DECAL, FOX

8 907107  WASHER, FLAT 12MM 21 400257  DECAL, FOXDRIVE

9 905007  NUT, HIGH 12MM 21 400326  DECAL, WOLF

10 900179 BOLT, 12X50MM 21 400771 DECAL, WOLF COMPACT

11 900214  BOLT, 14X55MM 21 401440  DECAL, DUAL 12 GOLD

12 420059 TOOLBAR, CAT I, 60" 21 400607 DECAL R14

12 420060 TOOBAR, CAT I, 80" 21 400517 DECAL PS 14

12 420061 TOOLBAR, CAT I, 100" 22 905408  NUT, 22MMX1.5

12 420062 TOOLBAR, CAT I, 120" 23 907012 LOCKWASHER, 22MM

13 992001  PIN, LOWER HITCH

14 500062 TOOLBAR W/HITCH, 60"

14 500063 TOOLBAR W/HITCH, 80"

14 500064 TOOLBAR W/HITCH, 100"

14 500105 TOOLBAR W/HITCH, 120"

15 400404  DECAL C & M 245x60

16 400653  DECAL, INSTRUCTIONS

17 400655  DECAL, WARNING

18 400644 DATA PLATE




70102006-007-008-011-012-015-019

4/13/2010

TAV.02 TOOLBAR & HITCH, CAT II, 80" - 200"

4/13/2010
description description (B checchi & Magli
1 905008 NUT, HIGH, 14MM 21 401440 DECAL, DUAL 12 GOLD
2 907108  WASHER, FLAT, 14MM 22 500055 TOOLBAR & HITCH, CAT II, 80"
3 400168  SPACER, 15X30X19.5MM 22 500056  TOOLBAR & HITCH, CAT II, 100"
4 900223  BOLT, 14X100MM 22 500057 TOOLBAR & HITCH, CAT II, 120"
5 400059  SPACER, 15X30X54MM 22 500058  TOOLBAR & HITCH, CAT II, 140"
6 400221  SIDE FRAME, REINFORCED, RH 22 500059  TOOLBAR & HITCH, CAT II, 160"
7 400166  BRACE, 3 POINT 22 500543  TOOLBAR & HITCH, CAT II, 180"
8 400642  SIDE FRAME, REINFORCED, LH 22 500544  TOOLBAR & HITCH, CAT II, 200"
9 907112  WASHER, FLAT, 22MM 23 907014  LOCKWASHER, 27MM
10 905112  NUT, 22MM 24 905515  NUT,27MM X 1.5
11 900214  BOLT, 14X55MM
12 902351  BOLT, 22X60MM
13 992010  PIN ASSY, LOWER HITCH
14 420152  TOOLBAR, REINFORCED, 80"
14 420153  TOOBAR, REINFORCED, 100"
14 420154  TOOLBAR, REINFORCED, 120"
14 420155  TOOLBAR, REINFORCED, 140"
14 420156 TOOLBAR, REINFORCED, 160"
14 420397 TOOLBAR, REINFORCED, 180"
14 420565 TOOLBAR, REINFORCED, 200"
15 941300  RIVET, 2.9X7MM
16 400644 DATA PLATE
17 400654  DECAL, MAINTANENCE
18 400653 DECAL, INSTRUCTION
19 400655  DECAL, WARNING
20 400404  DECAL,C-M




70104006-70104003

9/3/2010

pos. part #

© o N O a A 0N =

NN N NN NN S o a4 oA o a a a aa
o A W N =2 O © N O g b~ W N =2 O

902142
400467
900145
900078
902466
907104
906104
941052
420172
400103
400568
420169
400470
400567
400829
905006
400042
907308
905008
907108
420177
900225
906108
420178
907106
400043

description

BOLT 10X35MM

PLATE, SUPPORT

BOLT, 10X50MM

BOLT, 6X55MM

BOLT, 6X12MM
WASHER, FLAT, 6MM
NUT, 6MM

ROLL PIN

HANDLE

WASHER, 17.1X25X1MM
BARREL

ADJUSTING SCREW
BARREL

COVER

DECAL, DEPTH INDICATOR
NUT, 10MM, HIGH
L-BOLT, 10MM
WASHER, FLAT, 14X35X4MM
NUT, 14MM HIGH
WASHER, FLAT 14MM
BRACKET, MOUNT
BOLT, 14X120MM

NUT, 14MM, LOW

ARM, MAIN SUPPORT
WASHER, FLAT, 10MM
SPACER, 10.5X17X12MM

27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

905206
910111
940505
401990
904107
905005
907105
400465
905106
400386
400466
902583
914089
914090
914091
914050
402196

500092-500707 SUPPORT WHEEL, LH & RH

9/3/2010
description
NUT, 10MM, LOW
BEARING, 6205-2RS

@Che«hi & Magli

SNAP RING

WASHER, SECURITY, 25MM
BOLT, 8X16

NUT, 8MM, HIGH

WASHER, FLAT, 8MM
BRACKET, FENDER

NUT, 10MM

HUB

FENDER

CARRIAGE BOLT, 8X25MM
TIRE, 5.00-12

TUBE, 5.00-12

RIM, 3.00 D12

WHEEL, COMPLETE, 5.00-12
BOLT, WHEEL, 12X15MM




70104020-70104021 / 70106020-70106021 / 70204010-70204011

7/29/2010

500268-269 DRIVE WHEEL RH LH FOXDRIVE

pos. part #

® N o o A~ W N

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

400713
800016
500122
905006
400467
902466
900078
400470
400567
400829
420169
906104
400103
400568
941052
420172
902142
900145
400227
902475
913050
913006
420177
902583
400638
907105
906105
400717
420442
905008

description

CHAIN COVER LH
SPRING, TORSION LH
HUB, DRIVE WHEEL, LH
NUT, 10MM

PLATE, DEPTH ADJUST.
BOLT, 6X12MM

BOLT, 6X55MM

BARREL, DEPTH ADJUST.
COVER, DEPTH ADJ. ROD
DECAL DEPTH SCALE
SCREW, DEPTH ADJUST.
NUT, 6MM

WASHER, 17.1X25X1MM
BARREL, ROD SUPPORT
ROLL PIN, 5X26 MM
HANDLE, SCREW ADJUST.
BOLT, 10X35MM

BOLT, 10X50MM
SPACER, 25.5X35X30MM
BOLT, 8X25MM

FLANGE, BRG SUPPORT
BEARING, KRRB 205
MOUNT, WHEEL ARM
BOLT, 8X25MM

INDEX, CHAIN POSITION
WASHER, FLAT, 8MM
NUT, 8MM

SPACER, 25.5X35X15
SPROCKET, DOUBLE 20/14T
NUT, 14MM

pos. part #

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

907108
907308
400042
905108
400482
400465
905106
905206
400043
420178
906108
900225
400589
800017
907306
940527
900117
400468
902107
420334
400263
910110
400264
905105
930501
400666
900108
907305
400535
400712

500274-276 DRIVE WHEEL RH LH TOP-TRIUM

description

WASHER, FLAT 14MM
WASHER, FLAT 14X25X4
L-BOLT, 14MM

NUT, 14MM

L-BOLT 14MM 110X104
BRACKET, FENDER
NUT, 10MM

NUT, 10, LOW

SPACER, 10.5X17X12MM
ARM, WHEEL SUPPORT
NUT, 14MM LOW

BOLT, 14X120MM
SPACER, 10.5X17X4.5
SPRING, TORSION RH
WASHER, FLAT 10X30X2.5
SNAP RING

BOLT, 8X80MM
BUSHING, SPRING GUIDE
BOLT, 8X30MM
BRACKET, CHAIN TENSIONER
SPACER, 8.5X12X7.5
BEARING, 608-2RS
SPROCKET, 9T

NUT, 8MM

MASTER LINK, 1/2X5/16
SPACER,8X14X54

BOLT, 8X35MM
WASHER, FLAT 8X24X2
SPACER, 8.2X12X4.5
COVER, CHAIN RH

61
62
63
64
65
66
66
66
67
68
68
69
70
71
72
73
73
73
74
75
76
7
78
79
80

0,32 33 17471 /%

LR

500345-346 DRIVE WHEEL RH LH R14

905005
930015
907316
907005
902104
400244
400231
400243
910111
401441
400658
900118
400261
904963
400260
70104013
70204009
70106011
904964
400466
914089
914090
914091
914050
500121

7/29/2010
descrizione M\ Checchi & Magli
NUT, 8MM
CHAIN, 1/2X5/16X93 LINKS
WASHER, FLAT 8X30X4
WASHER, LOCK 8MM
BOLT 8X20MM
SPROCKET, HEX, 18T
SPROCKET, HEX, 19T
SPROCKET, HEX, 20T
BEARING, 6205-2RS
DECAL, TRIUM, DUAL 12
DECAL, FOXDRIVE
BOLT, 8X85MM
SHIELD
NUT, 6MM
BRACKET, SHIELD
SPROCKET SET FOX DRIVE
SPROCKET SET TRIUM GOLD
SPROCKET SET R14
NUT, 8MM
FENDER
TIRE, 5X12
TUBE, 5.00X12
RIM, 3.00X12
WHEEL COMPLETE 500X12
HUB, DRIVE WHEEL RH

500268-269 DRIVE WHEEL RH LH FOXDRIVE
500274-276 DRIVE WHEEL RH LHTOP-TRIUM

500345-346 DRIVE WHEEL RH LH R14




60104003 / 60104004

pos. codice

1

© o N o o »h w0 N

940505
400262
910111
420185
401990
904107
900183
400265
800002
906107
402196
800001

9/2/2010
descrizione (@A Checchi & Magli
SNAP RING
SHAFT W/RATCHET
BEARING 6205-2RS
HUB, WHEEL
WASHER, SAFETY
BOLT 8X16MM
BOLT 12X70MM
PAWL
SPRING, PAWL, LH
NUT 12MM
STUD, WHEEL 12X15MM
SPRING, PAWL, RH

500121-HUB, RH, STD

500122-HUB, LH, STD




70204014 - 70204015

10/12/2010

500354-500355 REINF. DRIVE WHLS LH RH

10/12/2010
description . description pos. part # description @checchi&mgﬁ
1 400713 COVER, CHAIN, LH 31 400717 COLLAR, 25.5X35X15 59 907316 WASHER, FLAT 8X30X4MM
2 800016 SPRING, TORSION, LH 32 420442 SPROCKET, DOUBLE 20/14T 60 907005 WASHER, LOCK 8MM
3 420544 BRACKET, REINF, LH 33 905008 NUT, 14MM 61 902104 BOLT 8X20MM
4 420543 ARM, REINF. LH 34 907108 WASHER, FLAT 14MM 62 930015 CHAIN, 1/2X5/16 93 LINKS
5 500608 HUB ASSY, REINF. LH 35 907308 WASHER, FLAT 14X35X4 63 930501 MASTERLINK, 1/2X5/16
6 400829 DECAL, DEPTH CONTROL 36 400042 L-BOLT, 14MM 64 400712 COVER, CHAIN RH
7 902466 BOLT, 6X12 37 905108 NUT, 14MM 65 905005 NUT, 8MM
8 907104 WASHER, FLAT, 6MM 38 400482 L-BOLT, 14MM 110X104 66 401441 DECAL, TRIUM, DUAL 12
9 400467  PLATE, DEPTH ADJ. 39 906109  NUT,16MM 67 401500 BRACKET, FENDER
10 902142 BOLT10X35MM 40 902264 BOLT, 16X70 68 904170 BOLT, 10X55MM
11 906104 NUT, 6MM 41 400589 SPACER, 10.5X17X4.5 69 400332 SPACER, 10X16X9MM
12 420172 HANDLE, SCREW ADJ 42 907306 WASHER, FLAT 10X30X2.5 70 400260 BRACKET, FENDER
13 941052 ROLL PIN, 5X26 43 902107 BOLT 8X30MM 71 904963 NUT, 6MM
14 400103 WASHER, 17.1X25X1 44 420334 BRACKET, CHAIN TENSIONER 72 900118 BOLT, 8X85
15 400568 BARREL 45 400263 SPACER, 8.5X12X7.5MM 73 400261 SHIELD
16 900078 BOLT, 6X55MM 46 910110 BEARING, 608-2RS 74 904964 NUT, 8MM
17 420169 SCREW, DEPTH ADJ 47 400264 SPROCKET, 9T 75 400699 SPACER, 10X16X11
18 400567 COVER, SCREW ADJ 48 905105 NUT, 8MM 76 400466 FENDER
19 400470 BARRELL 49 940527 SNAPRING, 8MM 77 500607 HUB ASSY, REINF. RH
20 905006 NUT, 10MM 50 400468 BUSHING, SPRING GUIDE 78 914101 TIRE, 6.5-80-12
21 902475 BOLT, 8X10MM 51 400666 SPACER, 8X14X54MM 79 914102 TUBE, 6.5-80-12
22 400227 COLLAR, 25.5X35X30 52 900108 BOLT, 8X35MM 80 914103 RIM
23 902583 BOLT, 8X25MM 53 907305 WASHER, FLAT 8X24X2 81 914052 WHEEL, COMPL. 6.5-80-12
24 913050 FLANGE, BEARING 54 800017 SPRING, TORSION, RH 82 70104013 SPROCKET SET, FOXDRIVE
25 913006 BEARING, KRRB205 55 400535 SPACER, 8.2X12X4.5MM 82 70106011 SPROCKET SET, R14
26 420545 BRACKET, REINF. RH 56 910200 BEARING, 3206B-2RS 82 70204009 SPROCKET SET, TRIUM-D12
27 400638 INDICATOR, CHAIN POS. 57 420542 ARM, REINF. RH
28 907105 WASHER, FLAT 8MM 58 400244 SPROCKET, HEX 18T
29 906105 NUT, 8MM 58 400231 SPROCKET, HEX 19T
30 904001 SETSCREW, 8X10MM 58 400243 SPROCKET, HEX 20T




60104053 / 60104054

70204009

9/2/2010

(@A checchi & Magli

500607-HUB, REINF. RH
500608-HUB, REINF. LH

pos. part # description
1 940504  SNAPRING, 30MM
2 400846 SHAFT, W/RATCHET
3 910200 BEARING, 3206B-2RS
4 420538 HUB
5 910111 BEARING, 6205-2RS
6 940505 SNAPRING, 25MM
7 401990 WASHER, SAFETY
8 904107 BOLT, 8X16MM
9 902104 BOLT, 8X20
10 907305  WASHER, FLAT 8X24X2
11 400848 PAWL
12 800002 SPRING, PAWL LH
13 402196 BOLT, LUG 12X15MM
14 800001 SPRING, PAWL, RH
pos. part#  description
1 900115 BOLT, 8X70
2 907305 WASHER, FLAT 8X24X2
3 400228 SPACER, 8.5X14X44
4 905105 NUT, 8MM
5 400665 SPROCKET, HEX 28T
6 400241 SPROCKET, HEX 26T
7 400242 SPROCKET, HEX 22T
8 400243 SPROCKET, HEX 20T
9 400330 SPROCKET, HEX 17T
10 400245 SPROCKET, HEX 16T
11 400246 SPROCKET, HEX 14T
12 400664 SPROCKET, HEX 13T
13 907316 WASHER, FLAT 8X30X4

4/8/2010
(@A checchi & Magli




60204171 /60204172

11/9/2010

pos. part # description

1

© O N O g »~» 0N

NN N DN DN NN 2 A o a a a a oaa
@D O A W N 2 O © 0o N OO o b~ wWw N =2 O

500658  JACK, RATCHET, DEPTH ADJ
940505  SNAP RING

907319  WASHER, FLAT 25X35X1MM
400935  SPACER, 25X35X14MM
402123 PIN, 25X108MM

421220 PIN, 25X85MM

941202  CLIP

900346 BOLT, 20X250MM

401683 BUSHING, 20X30X207
60204173 MOUNT/GEARBOX, RH
907111 WASHER, FALT 20MM
906111 NUT, 20MM

900114 BOLT, 8X65MM

400097  SPACER, 8.5X14X35
907105  WASHER, FLAT 8MM
905005  NUT, 8MM

940527  SNAP RING

401699 BUSHING

800017  SPRING, TORSION RH
60204175 TENSIONER, CHAIN
421216 FORK, RH

923002 FITTING, GREASE 8MM
930102  CHAIN, 1/2X5/16, 121 LINKS
930501 MASTERLINK, 1/2X5/16
401697  COVER, CHAIN RH UPPER
907304  WASHER, FLAT 6X24X2

pos. part #

27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47

902468
906105
906104
907104
401680
902172
907314
913008
905007
907107
900177
500654
401682
400641
914104
914105
914057
500655
421217
60204174
800016

510124-DRIVE WHEEL LH HD FORK MT.
510123-DRIVE WHEEL RH FORK MT.

description

BOLT 6X16

NUT, 8MM

NUT, 6MM

WASHER, FLAT 6MM
COVER, CHAIN RH

BOLT 12X22 4.8
WASHER, FLAT 12X35X5
BEARING, SUPPORT D.30MM
NUT 12MM

WASHER, FALT 12MM
BOLT, 12X40

HUB, DRIVE WHEEL RH
FENDER

U-BOLT 8MM

TIRE, 23.10/50-12 4PR
RIM

WHEEL ASSY, 23.10/50-12

HUB, DRIVE WHEEL LH
FORK, LH
MOUNT/GEARBOX, LH
SPRING, TORSION LH

11/9/2010
(A Checchi & Magli




60224070

pos. part #

1

© o N o o W0 N

N
o

902479
907105
401694
902141
902072
421210
906104
906106
400535
421207
941010
421208
421209
401674
904001
401678
401658
983114

description

BOLT, 8X16MM
WASHER, FLAT 8MM
GAUGE, DEPTH ADJ
BOLT, 10X30

BOLT 6X25

HANDLE

NUT, 6MM

NUT, 10MM
SPACER, 8.2X12X4.5
BODY

SNAP RING
SCREW, RH
SCREW, LH
SPRING, RATCHET
SETSCREW, 8X10MM

3/3/2010

@Chec:hi & Magli

WASHER, STEEL 11X17X0.2

PAWL, RATCHET

PLUG, PLASTIC, 7.5X4.5MM

500658-RATCHET JACK HD

10




60204173 / 60204174

3/29/2010

‘o)

© o N o O h W N =2

NN NN N NN 2 oA A o a aa a
o g A W N 2 O © 0o N o g b~ W N =2 O

421222
421221
940515
420411
913006
913050
902583
907105
906105
400717
904001
400664
401475
400246
400327
400245
400330
400231
400243
400242
400241
400665
930501
930045
401466
902581

description

HOUSING, GEARBOX LH
HOUSING, GEARBOX RH
SNAP RING

SPROCKET, W/HUB 17T
BEARING, KRRB 205
FLANGE

CARR BOLT 8X25MM
WASHER, FLAT 8MM
NUT, 8MM

COLLAR, 25.5X35X15MM
SETSCREW, 8X10MM
SPROCKET, HEX 13T
SPACER, 25.5X35X6
SPROCKET, HEX 14T
SPROCKET, HEX 15T
SPROCKET, HEX 16T
SPROCKET, HEX 17T
SPROCKET, HEX 19T
SPROCKET, HEX 20T
SPROCKET, HEX 22T
SPROCKET, HEX 26T
SPROCKET, HEX 28T
MASTERLINK, 1/2X5/16
CHAIN 1/2X5/16, 47 LINKS
SHAFT, HEX SPROCKET SUPP
CARR. BOLT 8X20MM

27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52

983038
401684
904964
400263
910110
400264
902107
902563
913010
907106
905106
421033
401474
905005
400666
900118
400882
421031
902562
907108
401463
401486
401182
401464
983040
905008

description

KNOB

COVER

NUT 8MM

SPACER, 8.5X12X7.5MM
BEARING, 608-2RS
SPROCKET 9T

BOLT 8X30MM

CARR BOLT 10X25MM
BEARING ASSY, FLANGED D30
WASHER, FLAT 10MM

NUT 10MM

SPROCKET, DOUBLE 14/20T
TUBE, HEX SPROCKET SUPP
NUT 8MM

SPACER, 8X14X54MM

BOLT 8X85MM

WASHER STEEL 12.2X20X1
BRACKET, CHAIN TENSIONER
BOLT, 10X30MM

WQASHER, FLAT 14MM
SHAFT, SUPP, TENSIONER
LEVER

SPACER, 8.5X14X9.5
SUPPORT

KNOB

NUT 14MM

11

60204173-GEARBOX RH WHL FORK MT
60204174-GEARBOX LH WHL FORK MT

3/29/2010

. part#
53 907308
54 400042

description

(@A Checchi & Magli
WASHER, FLAT 14X35X4MM

L-BOLT, 14MM

60204173-GEARBOX RH WHL FORK MT

60204174-GEARBOX LH WHL FORK MT




60204175

60204176 / 60204177

12

pos. part #

1

©® N o o h w N

904130
400535
400263
910110
400264
905105
902107
421218

description

BOLT, 8X35MM
SPACER, 8.2X12X4.5MM
SPACER, 8.5X12X7.5MM
BEARING, 608-2RS
SPROCKET 9T

NUT 8MM

BOLT, 8X30MM

CHAIN TENSIONER

6/20/2007

(@A checchi & Magli

60204175-CHAIN TENSIONER, WHL FORK MT

pos. part #

1
2
3
4
5
6
7
8
9

902103
907316
400330
401687
401686
402196
421223
910200
940009
401685
800001
400848
400280
904107
800002

description
BOLT, 8X18MM
WASHER, FLAT 8X30X4MM
SPROCKET, HEX 17T
SPACER, 30X38X36MM
SPACER, 30X38X137MM
BOLT, WHEEL 12X15MM
HUB, WHEEL

BEARING, 3206B-2RS
SNAP RING

SHAFT, WHEEL HD
SPRING, PAWL RH

PAWL

WASHER, 8.5X35X5

BOLT 8X16

SPRING, PAWL LH

9/2/2010

(@A checchi & Magli




60206031

5/25/2010

60206031-PARALLEL LINKAGE, NARROW

N

902103
907105
500431
400407
907108
900224
400041
905008
902443
907204
400255
400103
420350
902137
907106
400690
420691
923001
923003
800026

© 0 N O a H» 0N

N N =2 4 a4 o A o o
- O © O N o o M W N =~ O

description

BOLT, 8X18MM

BOLT, 8MM
CULTCH, AUTO. SAFETY
PLATE, 50X12X130
WASHER, FLAT 14MM
BOLT, 14X110MM

U-BOLT, 14MM

NUT, 14MM

BOLT, 6X10MM

WASHER, FLAT, 6X18X2
HANDLE, SPRING ADJUST
WASHER, 17.1X25X1
SCREW, SPRING ADJUST
BOLT, 10X18

WASHER, FLAT 10MM
DECAL, GREASE
SUPPORT, COVER
FITTING, GREASE, STRIGHT
FITTING, GREASE 45 DEGREE
SPRING, WEIGHT ADJUST

60206030 PARTS ASSEMBLY, N/A

5/25/2010

pos. part#  description (@A checchi & Magli

13



60206030

60206002

14

©® N o g A~ w N

421036
900226
907008
906108
401033
420645
420646
420643

11/10/2010
@Che«hi & Magli
BRACKET, REAR PARALLEL LINKAGE

description

BOLT, 14X130MM
WASHER, LOCK 14MM

NUT, 14MM

BUSHING, 14X20X9

LINK, TOP

LINK, BOTTOM

BRACKET, FRONT PARALLEL LINK

60206030-PARALLEL LINKAGE, NARROW

pos. part #

1

© o N o g h w N

S o o
N =~ O

902104
907105
400983
401013
940501
940502
910116
420669
400926
400927
800027
910050

4/17/2008
description (@A checchi & Magli
BOLT, 8X20
WASHER, FALT 8MM
SUPPORT
BEARING CARRIER
SNAP RING
SNAP RING
BEARING, 6008-2RS
SPROCKET, SLIP CLUTCH
JAW, SLIP CLUTCH
TUBE
SPRING
RING NUT, 30X1.5MM




60206003 / 60206216

2/22/2010

60206216-DEPTH ADJ. SCREW, FLOTATION WHL-DUAL 12 GOLD

pos. part #

description

60206003-FLOTATION WHEEL- DUAL 12 GOLD

2/22/2010

description

-

421054
420836
941052
400103
400568
420726
401448
907104
902443
401491
907107

© o N o a » 0N

N = O

900187
400220
421022
941202
401408
420979
400692
401147
904964
401063
907105
902475
940506
400924
400919

NN N NN o 4 s a aoa
A W N =2 O © © N O g b~ W

NN
(>IN

SUPPORT, DEPTH ADJ SCREW
KNOB

ROLL PIN 5X26MM
WASHER, 17.1X25X1MM
BARREL

SCREW, DEPTH ADJUST
SUPPORT, DEPTH ADJ DECAL
WASHER, 6MM

BOLT, 6X10MM

PLATE 60X12X85MM
WASHER, FLAT 12MM
VBOLT, 12X90

BARREL

PIN, 25X180MM

SPRING PIN

BUSHING

FRAME, WHEEL SUPPORT
U-BOLT

FORK, WHEEL SUPPORT
NUT, 8MM

SCRAPER BLADE
WASHER, 8MM

BOLT, 8X10MM

SNAP RING

AXLE, 20X275MM
SPACER, 20.5X28X6

27
28
29
30

910112
914047
401265
400942

@Che«hi & Magli

BEARING, 6004-2RS

WHEEL, ZERO PRESSURE, 250X200MM
DECAL

DECAL, DEPTH ADJUST

15


robert
Sticky Note
For tire only, order 914130


60206219

26-06-2012

500772 - KIT APPLICAZIONE RUOTA 285x180 SU GOLD

Pos. Codice
1 402337
2 . 940506
3 907323
4 402355
5 902488
6 400924
7 402340
8 910107
9 914079

10 907111
11 402359
12 907105
13 902475
14 400692
15 904964

Descrizione

FORCELLA RUOTA 285X180 GOMMA DUAL
ANELLO ELASTICO E20

RONDELLA PIANA 20x30x1

PIASTRINA DI FERMO PERNO SU FORCELLA
VITETEM 10x16

PERNO RUOTA(20x275)

DISTANZIALE 20,5 X 28 X 15

CUSCINETTO 2RS 6304 (20-52-15)

RUOTA COMPL.11/7.10-5 KT737 RAIN 4PR

RONDELLA PIANA 20

RASCHIETTO RUOTA 285X180

RONDELI.A PIANA 8

VITETE M 8x10

CAVALLOTTO UM 81=49 (Q.40)

DADO M 8 FL.

26-06-2012
(B checchi & Maghi

500772 - KIT APPLICAZIONE RUOTA 285x180 SU GOLD

[6]



robert
Sticky Note
For tire only, order 914143


60206220 / 60206221

11/10/2010

pos. part #

description

pos.

part #

description

TAV.03 CENTRAL AND SIDE FRAMES- DUAL12 GOLD

11/10/2010

© © N o a A W N =

N N N N N & o oA o oA A a a
A W N =2 O © 00 N O OO & W N = O

NN
o O

421138
401487
905005
907105
400845
902106
902443
905111
907111
906106
907106
421037
907011
421026
902142
905008
907108
401059
401469
401375
420829
902172
900143
401467
800002
401270

BUSHING, TRAY-HOLDER SUPPORT
SHAFT, TRAY-HOLDER SUPPORT
NUT, 8MM

WASHER, FLAT 8MM

U-BOLT, 14MM

BOLT, 8X25MM

BOLT, 6X10MM

NUT, 10MM

WAHSER, FLAT 20MM

NUT, 10MM

WASHER, FLAT 10MM

FRAME, CENTRAL
WASHER, LOCK 20MM
SUPPORT, TRAY-HOLDER

BOLT, 10X35MM

NUT, 14MM

WASHER, FLAT 14MM

CROSS TUBE, SIDE FRAME SUPPORT
COVER, RUNNER

CLIP, PRESS WHEEL ADJ. KNOB
PIN, RUNNER MOUNT

BOLT, 12X22MM

BOLT, 10X40MM

LEVER, RUNNER LOCK

SPRING, LEVER RETURN
SPECER, 10.5X14X17MM

27
28
29
30
31
32
33

16

401387
420922
421586
907109
400255
940511
905006

PLATE, SIDE FRAME FIXING
FRAME, SIDE RUNNER SUPPORT
RUNNER, CAST BOTTOM
WASHER, FLAT 16MM

KNOB, RUNNER MT PIN

SNAP RING

NUT, 10MM

@Che«hi & Magli




10/11/2010

pos. part#  description (B checchi 2 Magli
1 983001 SEAT, PLASTIC
2 420240 PLATE, SEET SUPPORT
3 904534  BOLT, 5X20MM
4 902549 CARR. BOLT, 12X30MM
5 907107  WASHER, FLAT 12MM
6 905007 NUT, 12MM
7 420692  SUPPORT, TOP SEAT
8 400708 COLLAR, SEAT HEIGHT STOP
9 904001 SETSCREW, 8X10
10 905205 NUT, 8MM
11 420170  SUPPORT, BOTTOM SEAT
12 905006 NUT, 10MM
13 907106  WASHER, FLAT 10MM
14 400164 U-BOLT, 10MM
15 902475 BOLT, 8X10MM
16 902267 BOLT, 16X200MM
17 400171 WASHER, CUP
18 800006 SPRING, L=125
19 420992 BASE, SPRING
20 907109 WASHER, FLAT 16MM
21 400255 KNOB, SPRING ADJUST
22 940511 SNAP RING
23 902140 BOLT, 10X25MM
24 500123 SEAT ASSY, PLASTIC

TAV.04 SEAT AND SUPPORT ASSY-DUAL 12 GOLL

17



60206006-007-008

1/18/2010

TAV.05 CAROUSEL DUAL 12 GOLD

1/18/2010

pos. part #

© o N o o A 0N =

N NN N N & o 4 A o a4
A W N 2 O © © N O g »~ W N =2 O

NN
o o

401917
905608
907305
907108
904132
907304
400979
400993
400966
400175
800022
400158
400174
400777
400994
400103
904139
400998
900075
400456
902070
800005
400457
904963
420707
400996

description

BOLT, EXTENDED HEAD, 8X18MM
NUT, BLIND 14MM

WASHER, FLAT 8X24X2
WASHER, FLAT 14MM

BOLT, 6X16MM

WASHER, FLAT 6X24X2MM
COVER, CAROUSEL, PLASTIC
DISC, CAROUSEL, 12 HOLE
SUPPORT, CUP HALVES
SHOULDER BOLT, CUP HALF
SPRING, CUP CLOSING

CUP HALF(USE 400777)
ROLLER

CUP HALF, DRILLED

HUB, CAROUSEL PHASING
WASHER, 17.1X25X1MM
SCREW, 6X16MM

SUPPORT, CUP OPENING ROLLER
BOLT, 6X40MM

BRAKE PAD

BOLT, 6X20

SPRING L=30MM

CLAMP, BRAKE

NUT, 6MM

SUPPORT, BRAKE PAD

CAM, CUP OPENING RH

27
28
29
30
31

18

902479
400997
907105
400995

description (@A Checchi & Magli
BOLT, 8X16MM

HUB, CAM SUPPORT

WASHER, FLAT 8MM

CAM, CUP OPENING, LH

60206004 GEARBOX ASSY




60206004

11/10/2010

60206004-GEARBOX DUAL 12 GOLD

11/10/2010
description (A Checchi 2 Magli
1 902069 BOLT, 6X18MM 27 400151 GEAR 120T
2 907004 WASHER, LOCK 6MM 28 400184 SPACER, 18X22X185MM
3 907311 WASHER, FALT 6X24X3MM 29 931024 KEY, 6X6X32MM
4 401001 RING, EJECTOR TIMING ADJ 30 400153 SHAFT, CAROUSEL DRIVE
5 401000 FLANGE, EJECTOR DRIVE 31 931023 KEY, 6X6X25MM
6 940507 SNAP RING 32 400029 PINION, 20T
7 400103 WASHER, 17.1X25X1MM 33 904001 SETSCREW, 8X10MM
8 910108 BEARING, 6203-2RS
9 907105 WASHER, FLAT 8MM
10 902104 BOLT, 8X20MM
11 931026 KEY, 4X4X12MM
12 400999 SHAFT, EJECTOR DRIVE
13 400155 GEAR, 20T
14 401064 SPACER, 15.5X20X75MM
15 910119 BEARING, 6302-2RS
16 401065 SPACER, 15.5X20X7MM
17 420654 HOUSING
18 905106 NUT, 10MM
19 907006 WASHER, LOCK, 10MM
20 401211 SPROCKET, SLOTTED 18T
21 904121 BOLT, 8X25MM
22 420131 SUPPORT, BEARING
23 400540 PINION
24 400539 SHAFT, GEARBOX DRIVE
25 931028 KEY, 6X6X14MM
26 400290 SPACER, 18X22X13

19



60206222 / 60206223

4/6/2010

60206223 - DROP TUBE, LH DUAL 12 GOLD 60206222 - DROP TUBE, RH DUAL 12 GOLD

4/6/2010

pos. part # description description @che«hismgﬁ

1 940508 SNAP RING 27 902107 BOLT, 8X30

2 400882 WASHER, 12.2X20X1MM 28 905105 NUT, 8MM

3 907107 WASHER, FLAT 12MM 29 401195 ROD, EJECTOR ACTUATING

4 985002 BUSHING, 12-18X18-22X3MM 30 913102 BALL JOINT, LH THREAD

5 923001 FITTING, GREASE, 6MM STRAIGHT 31 902108 BOLT, 8X35MM

6 904964 NUT, 8MM 32 400263 SPACER, 8.5X12X7.5MM

7 904963 NUT, 6MM 33 905005 NUT, 8MM

8 401370 PIN, WINDSHIELD SUPPORT 34 401236 CONN ROD, 8X50MM

9 421050 COVER, WINDSHIELD TOP 35 420935 ACTUATING ARM, WINDSHIELD RH

10 906104 NUT, 6MM 36 907105 WASHER, 8MM

11 903006 CARR. BOLT 6X16MM 37 902106 BOLT, 8X25

12 401490 COVER, WINDSHIELD LOWER 38 421116 DROP TUBE, RH

13 907304 WASHER, 6X24X2MM 39 420934 ACTUATING ARM, WINDSHIELD LH

14 904127 WING NUT, 6MM 40 400666 SPACER, 8X14X54MM

15 420952 LEVER, EJECTOR 41 900116 BOLT, 8X75MM

16 900149 BOLT 10X70MM 42 401182 SPACER, 8.5X14X9.5MM

17 905206 NUT, 10MM 43 421117 DROP TUBE, LH

18 900080 BOLT, 6X65MM

19 904697 BOLT, FLANGE, 6X12MM

20 401416 FLEX-PLATE, STD RUNNER

21 904159 BOLT, 6X30

22 401415 INSERT, PLASTIC

23 401414 TAB, SPRING ATTACH

24 800042 SPRING, L=40MM

25 400535 SPACER, 8.2X12X4.5MM

26 913101 BALL JOINT, RH THREAD

20



60206201

11/10/2010

pos. part #

© © N o a A W N =

NN N N NN 2 A A o A A oA A
o g A W N =2 O © © N OO g b~ W N =2 O

421156
401617
401616
401240
401615
401628
421118
401614
400981
420641
420690
401377
903006
907105
905004
904697
904963
401397
907005
902140
907106
905006
904964
940527
60204003
800033

description

HOOD, GEARBOX

SIDE COVER, HOOD, LH
SIDE COVER, HOOD, RH
PLATE, TOP HOOD
SIDE COVER, LH

REAR COVER, LH

REAR COVER, RH

SIDE COVER, RH

REAR CHAIN COVER
FRONT CHAIN COVER
SUPPORT, CHAIN COVERS
COVER, CHAIN

BOLT, 6X16MM
WASHER, FLAT 8MM
NUT, 6MM

FLANGE BOLT, 6X12MM
NUT, 6MM

MOUNTING PIN, COVER
WASHER, LOCK 8MM
BOLT, 10X25MM
WASHER, FLAT 10MM
NUT, 10MM

NUT, 8MM

SNAP RING

CHAIN TENSIONER ASSY
SPRING, L=136MM

pos. part #

21

27
28
29
30
31
32
33
34
35
36

400358
902104
905005
910110
400239
400686
902106
900109
930502
930031

11/10/2010
description
TAB, SPRING
BOLT, 8X20
NUT, 8MM
BEARING, 608-2RS
SPROCKET 9T
SPACER, 8.5X14X21MM
BOLT, 8X25
BOLT, 8X40
CONNECTOR LINK, 1/2X3/16
CHAIN, 1/2X3/16 193 PITCHES

@Che«hi & Magli




70206202

3/9/2010

15

20 ] — 16

o 17

s 18

& 19

Lﬁ /6 21

70206202 PRESS WHEELS D.400x80-DUAL 12 GOLD

© O N O g »~A 0O N -

N NN N N NN = A o a a oaaa a
o B W N =2 O © © N OO g b~ W N = O

900193
907309
401252
401348
904144
907306
904964

401350
401376
900118
401439
401438
904697
906107
401265
420836
400344
401349
400103
941052
420956
401375
402176
420950
401254
420828

3/9/2010
description . description @che«hi&mgﬁ
BOLT, 12X110MM 27 400220 BARREL
WASHER, FLAT 12X36X2.5MM 28 940514 SNAP RING
SPACER, 12.5X17X9.2 29 420927 SUPPORT, SCRAPER, RH
SUPPORT BRACKET, DEPTH ADJUST 30 907317 WASHER, FLAT 30X42X1MM
BOLT, 6X10MM 31 902488 BOLT, 10X16MM
WASHER, FLAT 10X30X2.5 32 902581 CARR. BOLT, 8X20
NUT, 8MM 33 401310 SCRAPER, PRESS WHEEL
BODY, THREADED DEPTH ADJUST 34 401231 AXLE, PRESS WHEEL
SPACER, 9X15X60.5MM 35 910109 BEARING, 6206-2RS
BOLT, 8X85MM 36 941202 CLIK PIN
DECAL, DEPTH INDICATOR 37 420814 PRESS WHEEL, 400X80
INDEX, DEPTH INDICATOR 38 401993 SPACER, 30.3X38X3.5MM
BOLT, FLANGED, 6X12MM 39 940504 SNAP RING
NUT, 12MM 40 420928 SUPPORT, SCRAPER, LH
DECAL, DEPTH INDICATOR 41 914055 FLEX TYPE PRESS WHEEL ASSY 410X80 W/BRGS

KNOB, DEPTH ADJUST
WASHER, 17.1X25X0.5MM
BUSHING, SCREW SUPPORT
WASHER, 17.1X25X1MM
ROLL PIN, 5X26

SCREW, DEPTH ADJUST
SPRING CLIP

DECAL, POSITION INDICATOR
SUPPORT, PRESS WHEELS
SPACER, 13X25X60.5MM
LINK, PRESS WHL POSITION

22



4/22/2009

510080

pos. part # description @Che«hi& Magli
1 910122 BEARING, 6006-2RS

907318 WASHER, FLAT 30.5X45X4MM

907317 WASHER, FLAT 30X42X1MM

907315 WASHER, FLAT 30X42X0.5MM

914055 FLEX PRESS WHL, 410X80 W/BRGS

510080 KIT FLEX PRESS WHL(PAIR)

o o~ W N

Gz
2

510080 - KIT FLEX WHEEL PER DUAL 12 GOLD

POS.6 KIT FLEX PRESS WHL,410X80 IN PLACE OF STEEL WHEELS

NOTE-FOR UNITS SOLD WITH STEEL PRESS WHEELS

23



500388 - 500426 - 500032

24

pos. part #

1

© 0 N o a » W N

-
o

906105
420143
902104
902443
420142
420140
800019
421137
401600
500436
500032
401256
401487
905111
907011
906111
421138
902443
900219
907108
401312
905008
500426
401600
500388

5/26/2010
description (B checchi & Magli
NUT, 8MM
SUPPORT, TOP ARMS
BOLT, 8X20MM
BOLT, 6X10MM
ARM, TRAY HOLDER
SUPPORT, BOTTOM TRAY HOLDER
SPRING
TUBE, CENTRAL SUPPORT
WASHER, RUBBER
ASSY, TOP TRAY HOLDER
ASSY, COMPLETE TRAY HOLDER
SUPPORT ARM
SHAFT, TRAY HOLDER
NUT, 20MM
WASHER, LOCK 20MM
NUT, 20MM
BUSHING, TAPERED
BOLT, 6X10MM
BOLT, 14X80MM
WASHER, FLAT 14MM
CLAMP
NUT, 14MM
SUPPORT, DOUBLE TRAY HOLDER
WASHER, RUBBER
DOUBLE TRAY HOLDER

TAV.07 TRAY HOLDER DUAL 12 GOLD




60220075

3

25

pos. part #

1

© O N o 0 B~ w N

o

500730
940505
907321
421425
401670
905106
904202
421205
902141
907106

pos. part #

1

© 0o N o g A w N

N NN 2 o a4 A s A a4
N = O © 0o N O g A W N =~ O

902475
402078
902141
902072
902107
400536
402076
401678
401658
401674
402087
904964
904963
906106
421573
941007
402077
402075
904001
983114
421571
421572

11/8/2010
description (@A checchi & Magli
RATCHET JACK
SNAP RING
WASHER, FLAT 25X36X2MM
SUPPORT, TOP
PIN, 25X86MM
NUT, 10MM
BOLT, 10X30MM
SUPPORT, BOTTOM
BOLT, 10X30MM
WASHER, FLAT 10MM

500731 - KIT RATCHET JACK

11/8/2010
description (@A checchi & Magli
BOLT, 8X10MM
INDICATOR, POSITION
BOLT, 10X30
BOLT, 6X25
BOLT, 8X30
SHIM, 8.2X20X0.2
LEVER, RATCHET
WASHER, 11X17X0.2MM
DOG, RATCHET
SPRING, RATCHET DOG
SPACER, 6X8X12.5MM
NUT, 8MM
NUT, 6MM
NUT, 10MM
ROD END, LH
ROLL PIN, 5X24MM
SIDE PLATE, RATCHET
BODY, RATCHET
SETSCREW, 8X10MM
PLUG, PLASTIC
BODY, CENTRAL
ROD END, RH




	PAG.1_80206202 TRAPIANTATRICE DUAL 12 GOLD
	80206202

	PAG.2_TAV.01 TELAIO PORTA ELEMENTI 1°CAT.150-300 Cm
	500062 TELAIO PELEM 150-300

	PAG.3_TAV.02 TELAIO PORTA ELEMENTI 2°CAT.RINFORZATO DA 200-5
	TELAIOP.ELEMENTI2°CAT

	PAG.4_500092-500707 70104003 70104006 RUOTA NON MOTRICE STAN
	500092-500707RUOTANONMOT DX SX 

	PAG.5_500268-269-274-276-345-346 70104020-21-70106020-21-702
	500268-269-274-276-345-346

	PAG.6_500121-122 60104003-004 MOZZO RUOTE DX-SX
	60104003 MOZZO RUOTA DX-SX

	PAG.7_500354-500355 70204014-70204015 RUOTA MOTRICE RINFORZA
	500354-500355 RUOTAMOTR RINFO2P

	PAG.8_500607-608 MOZZO RUOTA RINF.+70204009 SET PIGNONI
	TAVOLA DOPPIA

	PAG.9_510123-124 60204171-172 RUOTA MOTRICE FORCELLA LARGA D
	500123-124 RUOTA MOTR FORC L DX

	PAG.10_500658-60224070 TIRANTE A CRICCHETTO PESANTE REG.R.M.
	500658-60224070TIRANTEACRIC

	PAG.11_60204173-174 CAMBIO DX SX PER RUOTA A FORCELLA_29_03_
	60204173 CAMBIO RUOTA FORCELLA

	PAG.12_60204175 TENDICATENA+500654-655 MOZZO RUOTA RINFO
	TAVOLA DOPPIA

	PAG.13_60206031 PARALLELOGRAMMA SNODATO STRETTO (2A FASE) ES
	60206031 PARLG SNODATO STRETTO

	PAG.14_60206030 PRLG SNODATO STRETTO+500431 DISINNESTO AUTOM
	TAVOLA DOPPIA

	PAG.15_60206003-216 RUOTE DI GALLEGGIAMENTO CON REGOLAZIONE 
	60206003-60206216

	PAG.16_TAV.03 TELAIO CENTRALE E  TELAI LATERALI DX E SX DUAL
	60206220CON PORTAVASSOI

	PAG.17_TAV.04 SEDILE E APPOGGIAPIEDI DUAL12 GOLD
	SEDILE E PORTASEDILE+POGGIAPIED

	PAG.18_TAV.05 DISTRIBUTORE DUAL 12 GOLD
	60206006-007-008

	PAG.19_60206004 RIDUTTORE DUAL 12 GOLD
	60206004 RIDUTTORE DUAL

	PAG.20_60206222-60206223 TUBI DI CADUTA DX-SX DUAL 12 GOLD E
	60206222-60206223

	PAG.21_TAV.06 CARTER E CATENA DI TRASMISSIONE
	CARTER E TENDICATENA

	PAG.22_70206202 RUOTE DI PRESSIONE D.400x80 DUAL ESPLOSO
	70206202RUOTE DI PRESS

	PAG.23_510080 KIT RUOTE FLEX IN SOSTITUZIONE RUOTE IN FERRO
	KITRUOTEFLEXSOSTRUOTEFERRODUALG

	PAG.24_TAV.07 PORTAVASSOI PER DUAL 12 GOLD
	PORTAVASSOI PER DUAL 12 GOLD

	PAG.25_500731 KIT CRICCHETTO LEGG.+500730 CRICCHETTO LEGG.
	TAVOLA DOPPIA




